
RS8815

RS8815-EX-RU241121

DESCRIPTION
CABLE
SWITCH
LEFT HANDLE
CAPACITOR
RIGHT HANDLE
SCREW ST4X12
KNOB SPRING
KNOB
BRUSH COVER
CARBON BRUSH
BRUSH HOLDER
HOUSING
TENSION SPRING
STATOR
BOLT ST4X55
BEARING SLEEVE
FAN SHROUD
BEARING 607
ROTOR
SCREW M4X8
BEARING 6000
CIRCLIP

NO.
1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19
20
21
22

DESCRIPTION
GEAR CASE
SCREW ST4X35
BEARING 608
CIRCLIP
BEARING 6000
BIG GEAR
OUTPUT SHAFT
PIN
NEEDLE
RECIPROCATING ROD ASSEMBLY
PRESSURE COVER
SCREW M4X18
MIDDLE COVER
TOP  COVER
SCREW M5X12
SAW FRAME
SCREW M5X10
SCREWM5X12
SHELL
LIGHT COVER
SCREW ST4X14
LIGHT ASSEMBLY

NO.
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
44
45

1

2

5

3

7
8

12

9
10

11
14

16
17

18
19

21
20

23
24

25
27

28

30

31

29
32

35

36

33

40

38

6

37

4

15
13

22
2639

44

45

42

34

41


